
“H” SERIES REPLACEMENT PARTS LIST

KEY NO. PART NO. NAME: DESCRITION/                      QTY PER MACH. KEY NO. PART NO. NAME: DESCRITION/                         QTY PER MACH.

1  30-H-RSA RSA Head Assy1 1 28 30-A-436 Motor: 1.5 HP, 3PH 1

(Includes 2-9) (Includes 19-21 & 28)

2 06-H-8 Sink Stopper: "H" Series RSA 1 29 02-A-462 Thermal Protector: #MWJ57KB 1

3 27-H-15 Sink Mount: Threaded 1 28 30-A-480 Motor: 2 HP, 1PH 1

4 07-H-19 Gasket: RSA Rubber 1 (Includes 19-21 & 28)

5 07-H-20 Gasket: RSA Fiber 1 29 02-5-486 Thermal Protector: #BE J44DB 1

6 08-H-21 Screw, Hxhd 5/16-18 x 3/4 6 28 30-A-442 Motor: 2 HP, 3PH 1

7 08-HA-311 Washer: Lock Split 5/16 13 (Includes 19-21 & 28) 1

8 51-H-17 RSA Head 1 29 02-A-465 Thermal Protector:#CWJ58KB LEESON 1

9 07-H-18 Gasket: Splash Guard 1 31 06-5-505 Rubber Boot: Thermal Protector 1

10 06-HA-ST4 Silver Saver: 4 1/2" 1 33 08-HA-282 Key: Woodruff #606 1

11 07-H-34 Gasket: "H" Series cone 1 34 02-HA-521 V-Ring Seal LEESON 1

12 08-HA-22 Screw: Hxhd 5/16-18 x 1, SS 4 35 02-HA-522 Seal: Motor Shaft LEESON 1

13 51-H-12LD Drum 1 36 02-5-400 Bearing: #205 1

14 08-HA-17 Nut: Hex 5/16-18 2 41 02-HA-399 Bearing: #203 1

15 10-5-27. Pipe Plug: 1⁄2” 1 42 40-H-016 Center Support Leg Kit (H Model) 1

16 07-H-10 Gasket: Sizing Ring 2 (Includes 42-48)

17 08-HA-16 Centering Stud 2

18 30-H-9D Sizing Ring 1 40-H-504 H-Complete Renewal Kit 1

19 08-6-276 Nut: Hex Jam Nyloc, 5/8 x 18, SS 1 S/N 060185H01/ RG-1000 Forward

20 08-6-277 Washer: Flat H D5/8 x .134 thick 1 40-H-1DA H-Rotor Kit (Includes  19-22) 1

21 07-6-98. Gasket: Turntable Mounting 1 40-H-9DA H-Sizing Ring Kit 1

22 30-H-1D Rotor: With Cast-On Impact Bars 1 (Includes  7, 14 & 16-18)

23 07-HA-83 Cartridge Seal 1 40-HA-507 H-Motor Seal Kit (Includes 23 & 27) 1

04-HA-263 Install. Tool: HA Cartridge Seal 1 S/N 060185H01/ RG-1000 Forward

24 08-5-24. Screw: Skhd 3/8-16x3/4 Nyloc SS 4

25 30-H-1140 Base Assy: Includes Seals Installed 1 FOR USE WITH BALDOR MOTORS ONLY 

26 06-5-849 Drain Coupling: “H” Series 1 19 08-H-21 Screw: Hxhd 5/16-18 x 3/4 SS Nyloc 1

27 07-HA-5 Gasket: Motor/Base 1 20 09-HA-2 Coverplate 1

28 30-H-431 Motor: 3/4 HP, 1PH 1 21 07-HA-3 Gasket: Coverplate 1

(Includes 19-21 & 28) 33 02-HA-100 Key 1

28 30-H-432 Motor: 3/4 HP, 3PH 1 29 02-A-475 Thermal Protector: #MYJ42WB 2HP 1

(Includes 19-21 & 28) 1

28 30-H-523 Motor: 1 HP, 1PH 1 (NON-STOCK ITEMS) 

(Includes 19-21 & 28) 1 30, 32 & 37-40 PLEASE CONTACT OUR FACTORY

29 02-MC-6068 Thermal Protector: #CE J53CB 1

28 30-H-524 Motor: 1 HP, 3PH 1

(Includes 19-21 & 28)

28 30-H-435 Motor: 1.5 HP, 1PH 1

(Includes 19-21 & 28) 1

29 02-HA-459 Thermal Protector: #CE J50CA 1
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